



GLOBAL LAB

A World of Quality Material Testing

Format No: POT / 01

Rev No-00

TEST REPORT ISSUED BY : MIRA ROAD LAB

TEST REPORT

SAMPLE TESTED BY / AT : MIRA ROAD LAB

TEST REPORT NO.

: GLOBAL/15/KRL-5057/01

TEST REPORT DATE

: 14/08/2015

NAME OF CUSTOMER :

M/s. Vans Gypsum,
C-320 Kailash Esplanade
L.B.S Marg, Opp Shreyas Takies, Ghatkoper(West)
Mumbai

PROJECT / SITE ADDRESS :

Larsen & Toubro Ltd,
Omkar Malad Sales Project,
Omkar Project, Janu Bhoys, Near Kurar police Station,
Next to Shantaram Talav, Malad (E),
Mumbai-400097

CUSTOMER REF. NO

: Letter Dated 10/08/2015

QUANTITY

: 03 Nos.

DATE OF RECEIPT

: 10/08/2015

CONDITION OF SAMPLE ON RECEIPT

: Satisfactory

TEST METHOD

: Custom Method

PULL-OUT TEST RESULTS

Name of Bonding Material : VANS GYPBOND

I.D Mark : NA

Period of Test : 10/08/2015 To 14/08/2015

Sr No	Specimen ID Mark	Surface Contact Area (mm ²)	Maximum Load (KN)	Bonding Stress (N/mm ²)	Observed Remark
1	1	1525.6	1.10	0.721	Bonding layer pulled off from Concrete Surface
2	2	1506.2	0.70	0.465	Bonding layer pulled off from Concrete Surface
3	3	1465.9	1.10	0.750	Bonding layer pulled off from Concrete Surface
Average Bonding Stress (N/mm ²)				0.65	

NOTE :

- Sample/s was/were not drawn by laboratory.
- The Reported result/s is/are valid only to the sample submitted to the laboratory.
- No part of the report, except in full, shall be reproduced without written consent of the laboratory.

(Authorised Signatory)

H. JOSHI
(Quality Manager)

